=5 TEREX AERIALS
FALCON Milwaukee, Wisconsin

2570 RT

ILLUSTRATED
PARTS CATALOG

FOR MACHINE |
SERIAL NUMBER

%
‘®
Y,

Part No. 89-757005 e Revision “0.2"”, dated Oct. 1993 e




FALCON 2570 ILLUSTRATED PARTS CATALOG

TABLE OF CONTENTS

INTRODUCTION
PRIMARY MACHINE COMPONENT GROUPS

SECTION 1: UNDERCARRIAGE
01.55: UNDERCARRIAGE ASSEMBLY

SECTION 3: BOOM
03.53: BOOM ASSEMBLY

SECTION 4: PLATFORM
04.55: PLATFORM ASSEMBLY

SECTION 7: GROUND CONTROL BOX
07.52: GROUND CONTROL PANEL

SECTION 8: ENGINE

08.51: ENGINE ASSEMBLY (ONAN P224)

08.53: ENGINE ASSEMBLY (KUBOTA WG750)
08.54: ENGINE ASSEMBLY (KUBOTA D722 DIESEL)
08.55: ENGINE ASSEMBLY (HATZ 1D80C DIESEL)

SECTION 9: PLATFORM CONTROL CONSOLE
09.56: PLATFORM CONTROL CONSOLE

SECTION 11: CYLINDERS
11.53: BRAKE CYLINDER
11.59: STEER CYLINDER
11.61: LIFT CYLINDER

SECTION 12: PUMP
12.52: TANDEM PUMP ASSEMBLY

SECTION 23: MANIFOLD
23.53: VALVE MANIFOLD ASSEMBLY




FALCON 2570

ILLUSTRATED PARTS CATALOG

TABLE OF CONTENTS (CONTINUED)

SECTION 24: HYDRAULIC TANK
24.55: HYDRAULIC TANK ASSEMBLY

SECTION 25: FUEL TANK
25.51: FUEL TANK ASSEMBLY

SECTION 26: MOTORS

26.52: WHEEL MOTOR ASSEMBLY
26.53: WHEEL MOTOR ASSEMBLY
26.55: WHEEL MOTOR ASSEMBLY

SECTION 27: VALVES

27.56: LOW SPEED FLOW DIVIDER VALVE ASSEMBLY
27.57: LIFT AND STEER DIRECTIONAL VALVE ASSEMBLY
27.58: BRAKE RELEASE VALVE ASSEMBLY

27.59: DRIVE DIRECTIONAL VALVE ASSEMBLY

27.60: SERIES/ PARALLEL VALVE ASSEMBLY

SECTION 29: CONTROLLER
29.51: DRIVE CONTROLLER ASSEMBLY

SECTION 99: DECALS
99.54: DECALS
99.58: DECALS (GERMAN STANDARDS)

REV. 03 MAY., 1993



FALCON 2570 ILLUSTRATED PARTS CATALOG

INTRODUCTION

This lllustrated Parts Catalog is designed to help you identify and order the correct replacement parts for
use on SIMON FALCON 2570 VERTICAL LIFT PLATFORMS. All parts represented here are manufac-
tured and supplied in accordance with Simon Aerials quality standards. We recommend that you use
GENUINE SIMON AERIALS PARTS to insure maximum SAFETY and PERFORMANCE.

Prices for all parts listed in this Catalog can be found in a separate Spare Parts Price List. Please contact
Simon Aerials Parts Department for the latest edition of the Spare Parts Price List.

HOW TO USE THIS CATALOG
The Cover Page indicates the specific model or models covered by this Parts Catalog.

The "Table of Contents" pages list the specific sections, pages and page titles that are relevant to this
model, and contained in this Catalog. Only those pages that refer specifically to the FALCON 2570 are
included in this Catalog.

The "Primary Machine Component Groups" page illustrates the three major assemblies, along with their
"Section" number.

The Parts Catalog is divided into "Sections”, numbered from 1 through 9. Each section contains the
individual parts that make up a major component, assembly or item. The first three sections (1,3 and 4)
contain the major assemblies, or "Primary Machine Component Groups". Sections that follow contain
sub-assemblies or components of these "major” assemblies.

If a part number is followed by a plate number in the "SEE SECTION" column, refer to the plate indicated
for a further breakdown of components for that part number. ltems with indented descriptions are
components of the non-indented item directly above.

When selecting parts for a specific machine, be sure to verify the machine model number, and serial
number or date code (found on the data plate). When ordering parts, always give:

1. Model and Serial Number
2. ltem Part Number and Description
3. Order Quantity

If a part number is not listed for a selected item, please provide this additional information:

4. Parts Plate number, item Number and Description of the desired item, OR
5. Part Number of the next assembly (Parent Pan), if the desired item is not listed.

Some assembled items, such as hydraulic cylinders, may have been supplied by more than one source.
While the gssemblies may be able to be used interchangeably, FOR SAFETY'S SAKE, do not mix
components or repair kits. Please confirm the make of the assembly on the unit before ordering or
installing replacement parts.

Left and right-hand, front and rear should be determined as though you are standing on the Platform, with
the steering wheels to the front. All dimensions are in inches unless otherwise specified.

SIMON AERIALS INC. reserves the right to change, improve, modify or expand features of its equipment.
Therefore, specifications, models or equipment are subject to change without notice, and without incurring
obligation to change, improve, modify or expand features of previously delivered units.

All SIMON AERIALS INC. manuals are periodically updated to reflect changes that occur in the
equipment. Please contact Simon Aerials Technical Support Department with any questions you may
have regarding your particular machine, or the availability of more recent manuals.




FALCON 2570 ILLUSTRATED PARTS CATALOG

PLATFORM
SECTION 4

© — BOOM
SECTION 3

UNDERCARRIAGE
SECTION 1

DESCRIPTION PART NO.
PRIMARY MACHINE COMPONENT GROUPS




PARTS LIST
SEE
ITEM PART NO SECTION DESCRIPTION QTy.
1 2173190 UNDERCARRIAGE WELDMENT (2 wheel drive) 1
2193260 UNDERCARRIAGE WELDMENT (with 4 wheel drive option) 1
2 | 2170310 PLATE, KEEPER 3

) o o B e : [ 3
RS R SRR EESR IR
5] 0 FITTING, GREASE (1/8", straight)
6 | 08-066300 CAP, GREASE FITTING (white plastic) 6
7 | 08-060500 B RUST (Oilite, 1" LD., 2" O.0,)

T

g
i

B

s

: Q».Q-.Sk’:-. s S '-::"}"\15&».\ N S e S
MOTOR MOUNT, FRONT (right) (4 wheel drive)
2173280 MOTOR MOUNT, FRONT (left) (4 wheel drive) 1
8200 BEARING, THRUST (1-1/2" LD, 22 O.D., 1/8" thick

0
. Bttt
8 2! : 8

SR X ASIEL EE
16 07-065015 WASHER, HELICAL LO 6
17 2183470 CLAMP, HOSE
18 Seeplate..| 11.59 | CYLINDER, STEER 1
s o R ) X o %

S
) i o L
?’:\ 3 i iy :\\\:}‘:‘\:\\ ..\-\::‘\ §

BEARING, SLEEVE (1/2 O.D., 3/4" long
23 | 07-003089 SCREW, HEX HEAD (1/2"-13 x 2", Grade 5)
07-058400

)

NN

LTy

TITLE UNDERCARRIAGE, FALCON 2570 (PLATE 1 OF 5)
PLATE 0155 |SIMON AERIALSINC.  overonm|no. A-A 3525150




With 4 Wheel Drive option

54, 55, 56

Art# A01.55001E

TITLE UNDERCARRIAGE, FALCON 2570 (PLATE 1 OF 5)

SIMON AERIALS INC.

NEW 12 NOV.,, 1992

P A-A 3525150

PTE 0155




PARTS LIST
SEE
ITEM PART NO SECTION DESCRIPTION QTY.
26 | 2182350 HUB, FRONT (with 4 wheel drive option) 2
27 | 02-019800 HUB ASSEMBLY, FRONT (2 wheel drive) 2
28 HUB, FRON 1

T
S g‘g\m S e
02-019802 1
33 02-019804 CONE AND ROLLER, FRONT BEARING (inner) 1
34 | 02-019803 CONE AND ROLLER, FRONT BEARING (outer 1
Whreeedforins mm\am s W\ M\%Q, %\“mﬁ%ﬁf s

. PIN, COTTER (1/8" x 1-3/4")
2179830 HUB AND SPROCKET, REAR BRAKE
07-091300 _ _STUD, REAR WHEEL MOL%lTlﬁG (1/2-20 x 1-1/2"

) 10

B~ SBReY

T H
o v
: @% ‘»‘:x%\%\\\;i%& R x\.\%& 2
NUT, LUG (1/2"-20)

MOTOR, DRIVE (2 required for 2WD, 4 for 4WD)
~Motor I.D. tag reads "RE 32203100" e | A.R.

COAS

SRS ee®
NUT, CASTLE
48 |+ 07-070507 PIN, COTTER (1/8" x 1-3/4")

2192180

ly) 2

i

B4

B B

T 2 e i it Ml dotitdhedt s --:1:-.‘:\ =8 R SR RN
53 06-040300 CONNECTOR, STRAIGHT THREAD (8-10 F50X-S) 2
54 See plate . .| 11.53 | CYLINDER, BRAKE 2
55 06-000400 |- CONNECTOR, MALE (4-4 FTX-S) 2
BBETs 5 o o

5

: ':{{\ SRERERCRER R A R \\m:&*&(k\ u»i.\‘i\:-‘-s‘- %&\%\
06-054500 RUN TEE, SWIVEL NUT (6 R6X-S) (Left side) 1

57 07-003059 CAP SCREW, HEX HEAD (3/8"-16 x 5", Grade 5) 4

58 | 07-050016 NUT, LOCK (3/8"-16, Grade 5) 4
- A = -

TITLE UNDERCARRIAGE, FALCON 2570 (PLATE 2 OF 5.)
PLATE (1155 | SIMON AERIALS INC.  wvousm | no. A-A 3525150




With 4 Wheel Drive option

-

19

20

54, 55, 56

Art$ A01.55001E

TITLE UNDERCARRIAGE, FALCON 2570 (PLATE 2 OF 5)
SIMON AERIALS INC.  wevuron vz | e A-A 3525150 |%a-  01.55




PARTS LIST

SEE
ITEM| PARTNO [SECTION DESCRIPTION QTy.
60 See plate . .| 08.-- ENGINE ASSEMBLY 1
61 NUT (Engine mounting) 4
62 WASHER, FLAT (Engine mounting) 4
-

66

. 3-4900

03-487200

03-466100
07-050014
07-062014

07-050014
07-062014
03-423200

07-090111
07-056014
07-003042

3527300
01-213100

06-039800

07-003013

07-050014
o0

03-038100 |

W @

%\w e St s 4 “ i S 2

SENSOR, LEVEL (4.5°, 2 second delay)
SENSOR, LEVEL (3°, 2 second delay)
cond delayg)

ol i
HORN, TRAVEL ALARM (97 db, 12-48 Volt DC) (option)
NUT, LOCK (1/4"-20, Grade 5)
WASHER, FLAT (1/4")

"NUT, HEX STOP (1/4"-20, Grade 5)
WASHER, FLAT (1/4")
BATTERY (12 Volt DC, 505 Amp

"J"-BOLT [10" (254 mm)]
NUT, WING (1/4"-20)
CAP SCREW, HEX HEAD (3/8"-1

23.53 | MANIFOLD ASSEMBLY, VALVE
CABLE ASSEMBLY, MANIFOLD
VALVE, FLOW DIVIDER/ COMBINER

ADAPTER, "O"-RING TO 37° (6 F50X-S)
CAP SCREW, HEX HEAD (1/4"-20 x 3", Grade 5)
NUT, LOCK (1/4"-20, Grade 5)

UNDERCARRIAGE, FALCON 2570 (PLATE 3 OF 5)

REV. 05 APR., 1994

SIMON AERIALS INC.

THIS SHEET ONLY E‘O\RT A"A 3525 1 50




§ | ~——134,135,136

73

113,
114,
115

TITLE UNDERCARRIAGE, FALCON 2570 (PLATE 3 OF 5)

SIMON AERIALS INC.

wwzsov.z | o A-A 3525150

PLATE
NO.

01.55




PARTS LIST
SEE
ITEM PARTNO |SECTION DESCRIPTION QTy.
97 | 3529050 | 27.56 | VALVE ASSEMBLY, FLOW DIVIDER (Low speed) 1
98 | 07-003017 CAP SCREW, HEX HEAD (1/4"-20 x 4", Grade 5) 2
99 | 07:003009 | | CAP SCREW, HEX HEAD (1/4"-20 x 2", Grade 5) 2

*01-202800
01-018900
og 044500

£ & : S 5 SR8 'N <t
06-048500 TEE (6 R50X- -8)
06-072000 ADAPTER (6 F65X-S)
06-090600 | | REDUCER/ EXPANDER (8-

WASHER (for pressure swntch)
27.60 | VALVE, SERIES/ PARALLEL
One used on 2-wheel dnve umts\two for 4WD

: m“ : R : Ehe
120| 06- 053000 ELBOW (45°), SWlVEL NUT (6 V6X-S) 1
121| 07-003013 CAP SCREW, HEX HEAD (1/4"-20 x 3", Grade 5) 4
122 07-050014 NUT, LOCK (1/4"-20, Grade 5) 4

TITLE UNDERCARRIAGE, FALCON 2570 (PLATE 4 OF 5)

PLATE )1 55 |SIMON AERIALS INC.  ewiwovu|no. A-A 3525150




P+ ——134, 135,136

73

113,
114,
115

TITLE

UNDERCARRIAGE, FALCON 2570 (PLATE 4 OF 5)

SIMON AERIALS INC.

NEW 12NOV., 1992 l:jl(\)RT A"A 35251 50

PLATE
NO.

01.55




PARTS LIST
SEE
ITEM| PARTNO |SECTION DESCRIPTION QTYy.
125 2192710 COVER, COMPARTMENT [right (engine) side, includes door]| 1
126 2192840 DOOR ASSEMBLY (right side) 1
127 COVER (right side, front)

S panann:

158 ) “I"COVER (right side, top)
2193050 for Onan engine 1
2193060 for Kubota or Hatz engines 1

st

i B sk S S e s A S S S A et
132 2192830 DOOR (left side) 1
133 10-128900 LATCH, ADJUSTABLE LEVER (without lock) 6

"-16 x 3/4", Grade 5) L

B

ool RS & R ERRE RS soatRaids

138 10-061200 CLAMP, LOOP (3/4")

139| 03-021400 SWITCH, LIMIT (German standards)
ARM, LIMIT SWITCH

5 Tis 0

TITLE UNDERCARRIAGE, FALCON 2570 (PLATE 5 OF 5)

PLATE 155 |SIMON AERIALS INC.  ewunovi | o, A-A 3525150




# | ~——134,135,136
“'

73

113,
114,
115

TITLE UNDERCARRIAGE, FALCON 2570 (PLATE 5 OF 5)

SIMON AERIALS INC.

NEW 12 NOV., 1992 T\]I:)RT A'A 35251 50

PLATE
NO.

01.55




PARTS LIST
SEE
ITEM| PARTNO _|SECTION DESCRIPTION QTY.
A-C| 3525030 BOOM ASSEMBLY (Model 2548, except Europe or Japan) 1
A-C| 3526220 BOOM ASSEMBLY (Model 2548, European standards) 1
A-C| 3525000 BOOM ASSEMBLY (Model 2548, Japanese s\t\\gggards) 1
% PR R R A T AN P

R S R SRR SR E m* Bkt R "Ri%‘-.%w %\: =
08-067500 BEARING, SLEEVE ( 4" O.D., 2" lon
3| 2172620 | PIN, LOWER BOOM PIVOT (2" x 11-3/8") (at base post) 1
4 | 08-041100 RING, RETAINING (2") 2
R O S : R R D oog ood a5 a0t s R : 3 "

5174320 PIN. BOOM PIVOT
2183510 SHIM, BOOM PIN AR.

08-0430&0 NG

R
B 75

ING, RETAIN
ING, FETAN

SRERRReR

PIN, LOWER PARALLE
(at base post)
PIN, LOWER PA

RN

2172620

( 2 L
\\\,\%‘:}%

2174310

RALLEL ARM PIVOT
S

s apaaeaY:

s RN SRR R SRR Rt -:»:\\\
2170310 PLATE, KEEPER (for 2"
19 MID-POST WELDMENT
2178680 except for Europe. Without gear guards 1

22 .-.-:‘.-‘..-.Evii.-.-:} 8‘»19.%.‘.-.6-.-.-.-.-.-;‘-... RIS S R OM WEL D‘-:-.MENT’ L\.j\i:s PER 1
23 08-067400 BEARING, SLEEVE (2-1/2" I.D., 2-7/8" O.D., 2-1/2" long) 2

2174320 ) ) 1

28 08-067500 BEARING, SLEEVE (2" I.D., 2-1/4" O. 1
29 2168530 PIN, UPPER BOOM PIVOT (2" x 9-1/8") (at upper post) 1
30 08-041100 RING, RETAINING (2") ‘ 2

TITLE BOOM ASSEMBLY (GEAR TYPE) , FALCON 2548, 2570 (PLATE 1 OF 2)
PART

I:]I(-)ATE 03-53 SIMON AER'ALS INC. REV.03MAY, 1983 | NO.




19

Mid boom,
European
standard

46,48 45

46, 48

Art # A03.53001E

TITLE BOOM ASSEMBLY (GEAR TYPE) , FALCON 2548, 2570 (PLATE 1 OF 2)

SIMON AERIALS INC.

REV. 03 MAY, 1993

PART
NO.

PLATE
NO.

03.53




PARTS LIST

SEE
ITEM PART NO  |SECTION DESCRIPTION QTy.
32 | 2173640 ARM WELDMENT, UPPER PARALLEL 1
33 | 08-067500 BEARING, SLEEVE (2" 1.D., 2-1/4" O.D., 2" long)
2178750 . | PIVOT (2" x 1\0-1/2")

S

08-041100 RING, RETAINING (2")
2170300 PIN, KEEPER (3/8" x 3-5/8")
2170310 PLATE, K“E\%PER (fOl’ 2" pin

e
PO %

04-034500 . CYLINDER, LIFT (Type 4, for 2548,\S/N 5006 and up
04-034500 . CYLINDER, LIFT (for Model 2570)

01-098300 SWITCH, PRESSURE (350 PS|) (for cylinder 04-0341 00)

3 i AR R AR
2169430 (2" x 10-3/8", for cylin 1
42 2169440 PIN, LIFT CYLINDER (Rod end) (2" x 5-1/8") 1
2

43 08-041100 RING, RETAINING
Ssasn 408 % > '-%"-c-

(2)
%

R 3@&;& FRSERARHRE R oot ARy ) m%m %@(\\,\ R AR R Rk
47 08-050000 FITTING, GREASE (1/8", strai 3
48 | 08-066300 CAP, GREASE FITTING (white plastic) 9
48 Ladmon | CABLE (Black 21 condl !
50 | 03-085900 CABLE (SJO, 3 conductor, #12 AWG) [86 Ft AR.
51 03-450400 CONNECTOR, PLUG (23 conductor) 3
03-483400 conductor) 1
oo R

03-064700 TIE, CABLE [14.5" (368 mm)] .R.
03-066400 TIE, CABLE [20" (508 mm)] (for Model 2570 only) 2
07-003002 CAP SCREW, HEX HEAg (1/4"-20 x 5/8", Grade 5) 2

m
N
O
S
N

TITLE BOOM ASSEMBLY (GEAR TYPE) , FALCON 2548, 2570 (PLAT
PART

I':léATE 0353 SlMON AERIALS lNC_ REV.03MAY. 1993 | NO.




19

Mid boom,
European
standard

46,48 45

46, 48

Art# A03.53001E

TITLE BOOM ASSEMBLY (GEAR TYPE) , FALCON 2548, 2570 (PLATE 2 OF 2)

PART

SlMON AERIALS lNC- REV. 03 MAY, 1993 NO.

S TE 03.53




PARTS LIST
SEE
ITEM PART NO SECTION DESCRIPTION QTY.
1 2177510 PLATFORM WELDMENT (for models with rollout deck) 1
1 2198980 PLATFORM WELDMENT (for models without rollout deck) 1
2 | | PLYWOOD, EXTERIOR GRADE

,_-.':Q\::i»i,{\ ‘.‘. SRR o R AR R
PLYWOOD, EXTERIOR GF?ADE (without roller slot)
[48" x 60" (1.2 M x 1.5 M) x 5/8" (15.9 mm) thick] 1
_| PLYWOOD, EXTERIOR GRADE

"3 10-115600

RN

11540
st S

oy

014
L S ; SRR s
SR %? m‘;\'m\xm;%?\\m edioedgat \%'}\"‘ \a%\l%\%}% S
7 07-003049 SCREW, HEX HEAD (3/8"-16 x 2", Grade 5)
8 07-050016 NUT, HEX LOCK (3/8"-16)

WASHER

) F
PTG

9 LAT

ranana:

N

sy

?/8“)

2

s
o

\.»5:4»:»5#.‘3 : i 2accs DR B

13 | 07-050014 NUT, LOCK (1/4"-20, Grade 5)
14 11-077900 CHAIN, SAFETY [24" (61 cm) long] 1
11-078000 SNAP, CHAIN (open eye
> '- '-:M\:::ﬂ:-@@%: \v 0 SRR %\K\‘:‘\&\\ﬁﬁx

e

o = S : »:-.\M.{;\ SR
19 | 07-050015 NUT, STOP (5/16™18, Grade
20 | 2196600 PLATE, DECAL MOUNTING
07-029365 SCREW, H drill, w/ seal

- N

)

i
i

83

0

55 | 2177270 SHAFT, ROLLER (for models with roliout deck) 7
26 | 07-090400 PIN, SPIRAL WRAPPED (for models with rollout deck) 7

i 3
S

e o

TITLE PLATFORM ASSEMBLY, FALCON 2570 (PLATE 1 OF 2)
PLATE 0455 |SIMON AERIALS INC.  cvooornse [no, A-D 3525170




PLATFORM ASSEMBLY, FALCON 2570 (PLATE 1 OF 2)

TITLE

04.55

PLATE
NO

A-D 3525170

PART

NEwW270CT., 1982 | NO.

SIMON AERIALS INC.




PARTS LIST
SEE

ITEM PART NO  |SECTION DESCRIPTION Qry.
27 | 2187820 BRACKET, PLATFORM CONTROL BOX 1
28 | Seeplate..| 09.56 | CONSOLE, PLATFORM CONTROL 1
29 | 03-062100 BOX, DUPLEX OUTLET 1
p '\“3:? P :-'-x',\ R .&. *‘»ﬁ‘%\\ da ‘f‘.; @3% e
wean mﬁﬁ ol ek
33 | 03-06320 GRIP
34 | 07-003003
35 | 07-06201 4\“@{

.':\

Hld ¢
ORD (

\\%\\ LR
0

'J:;:‘:.
R
S

<2

R
o
&
=

S

2

B 5

39 | 07-065016 ASHER, HELICAL LOCK
40 | 07-050016 NUT, LOCK (3/8", Grade 5)
00 BELT, SAFETY

3 RS
S “'1;"0\ X

SREEER

o R
— -
A S s

S

s
:"" "'i{:sé:-% IR SO

NUT, HEX L

OCK (

naNa Ao proananIRIANAAdNS eRAanANIMANAANANAN AN DRt o

B

S
\\“ 3 >=\ G¥ 5’: “ £5

coeetion z

R 2&:.\\\3\‘““ ﬁ\:{m@k
51 | 10-11
52 2177690
3 183020
s s

s e e e ey ;:”
HOFO10100

ORI

i :\{\\“\M Sk SRS ol &
CAP, SQUARE TUBIN

.

I'_‘.,%
e e
SRR R s .\-{:\ ﬁw-mwﬁ\%x o
TUBE, LATCH SPACER

NUT, LOCK (3/8"-16, Grade 5)
WASHER, FLAT (3/8")
TCAP SCREW REX HEAD TIETIE]

\ \ ey

.

SEAEIEY>

57| 2183030
58 | 07-050016

%\&‘@‘*\
- “@*\x\ .
\\\%\ i

T'T'-E o PLATFORM SSEMBLY, FALCON 2570 (PLATE 2 OF 2)
PLATE  04.55 |SIMON AERIALS INC.  .cwzoone | w0 A-D 3525170




44

51 51

46
46 48 / Art # A04.55002E
48
TITLE PLATFORM ASSEMBLY, FALCON 2570 (PLATE 2 OF 2)
SIMON AERIALS INC.  wvzoonm | g A-D 3525170(% " 04.55




PARTS LIST
SEE
ITEM| PARTNO |SECTION DESCRIPTION Qry.
1 2189130 BOX, GROUND CONTROL (Drilled, including cover) 1
2 | 10-124300 DECAL, GROUND CONTROL 1
03-030500 METER, HOUR (50 Volit DG 1

Hasassite:

e . %\% .

R R B R R R R & %\\ &:&:ﬁé& ‘>~"'=:_-. ?&Q%& 3

7 | 03-486500 SWITCH, KEY OPERATED (3 position) (includes 2 keys) 1

8 | 03-465000 SWITCH, TOGGLE (Engine start) (2 position, single pole) 1
03-032600 SWITCH, TOGGLE (2TL1 -50) (\Thrott\i %55’ %qgiticm\, 2 1

-
g

03-483300

with dual fuel option
DIODE (10 Ohm)
SOCK

03-403800

ananann

-;-.x\‘;h = S £ RTINS %ﬁi&m“
21 | 03-051600 SOCKET, RELAY (Snap mount) 2
03-051500 RELAY, PLUG IN (12 Volt DC, single pole) 2
RAIL, TERMINAL [1 M (39.4") long section] 1

...... ._?,.?A,_, B — e nﬁ-.\ %“mﬂ ] :

=

Lo S R A e R e sy SRR e SRR S SRR \w.
27 | 03-45040 PLUG, CONNECTOR (23 conductor) 3
28 03-450100 RECEPTACLE (23 conductor) 3

29 03-45(_)300\ - WASHER, LOCK 3

5 R 3 SESEanne R 200

poaaD

TITLE GROUND CONTROL PANEL, FALCON 2570
PART

PLATE (752 |SIMON AERIALS INC.  wcouncom | o




ey
~ OFF CHOKE/ )
GROUND __ PLATFORM  START GLOW PLUG

b1

/ EMERGENCY STOP
8, 1 1 o;gmz up

PROPANE

UFT
DOWN

™~

Rear of box

114, 16

10,11 14,15

gg: gg’ 23: §$’ 29’ Art # A07 52001E
TITLE GROUND CONTROL PANEL, FALCON 2570
T PLATE
SIMON AERIALS INC.  cvooumos | o, No.  07.52




PARTS LIST

SEE
ITEM PART NO  [SECTION DESCRIPTION QTY.
3531150 ENGINE ASSEMBLY (Onan P224 Gas)
3528610 ENGINE ASSEMBLY (Onan P224 Dual Fuel)

"SCREW (Mount to engme)
4 WASHER, FLAT (Mount to engine) 8
NUT, LOCK (Mount to engine)

hi 5 &.&%

)
WASHER FLAT (Plate to undercarnage deck) '
10 09-053000 MUFFLER (Replaces muffler that comes with engine) 1
2196970 ELBQA‘N EXﬁ!;lAUS;E

BOLT.A(Bracket to engine)
WASHER (Bracket to engine)
SO_\I\.E.I}I.OID THHOTTLE includes relay r

- NN

(

07- 065009 WASHER, HELICAL LOCK (#8) 2
07-003002 CAP SCREW, HEX HEAD (1/4"-20 x 5/8", Grade 5) 2
2

07 060014 WASHER, FLAT (1/4" SAE)
T B
57 | 07-003013 CAP SCREW, HEX HEAD (1/4"-20 x 3", Grade 5) 1
28 07-060014 WASHER, FLAT (1/4" SAE) 1
29 | 07-047114 NUT, HEX JAM (1/4"-28, Grade 5) 2

AR 1o ol P o 2
33 03- 051 300 RELAY STARTER (12 V0|t Slngle pole smgle thI’OW) 1
34 | 07-003001 CAP SCREW, HEX HEAD (1/4"-20 x 1/2", Grade 5) 2
35 | 07-060014 | WASHER FLAT (U4"SAE) 2
e .

TITLE  ENGINE, ONAN GAS/ DUAL FUEL (FALCON 2570) (PLATE 1 OF 2)

ro.- 0851 [SIMON AERIALS INC. e |no.




, 53, 54, 55\

52

17

iy,
IS
N7

\

-

\‘

2,3,4,5

ENGINE, ONAN GAS/ DUAL FUEL (FALCON 2570) (PLATE 1 OF 2)

TITLE

08.51

PLATE
NO

PART

NEW 07 DEC., 1992 | NO.

SIMON AERIALS INC.




PARTS LIST
SEE
ITEM PART NO SECTION DESCRIPTION QTY.
37 | 03-068000 BLOCK, TERMINAL (10 station) 1
38 | 07-011334 MACHINE SCREW, ROUND HEAD (#6-32 x 3/4") 2
39 | 07-050007 NUT, STOP (#6-32, Grade 5) 2

3

i EREER R m’:ﬁ. 3 3 m,gl Sy 28
42 WASHER, HELICAL LOCK (1/4") 1
43 | 09-042000 CHOKE ASSEMBLY, ELECTRIC 1
44 | 03-414400 SOLENOID (12 Volt DC, 60 Ohm, 24 Watt) 1
A 3 3 = Py SERRR R\‘Q\_\ 323 \\}‘\

48 o | LINK | B ” | 1

49 SPRING, EXTENSION 1
50 | SCREW | 2
\‘Q‘Q‘\\\\ s

&

%

el LR a
54 | 09-031003 WRAPPER, AIR FILTER
55 | 09-017100 VALVE, FUEL SHUT OFF (10 Watt) 1
OIL 1

FILTER
%3

A A AR

AT

WASHER, HELICAL LOCK (3/8’
WASHER, FLAT (3/8" SAE)
ADAPTER, PUMP MOUNTING

o

TTLE  ENGINE, ONAN GAS/ DUAL FUEL (FALCON 2570) (PLATE 2 OF 2)
PLATE 08.51 |SIMON AERIALS INC.  weworoce. e | no, -




43 thru 51

58 thru 65
1
33, 34, 35, 36 ‘”I.I-I."lwnm

E ;. ; 17, 22,
37,38,39 ’w ; K 4 23’24,
g .. 25, 29

18,19,

20, 21

30, 31, 32

TITLE  ENGINE, ONAN GAS/ DUAL FUEL (FALCON 2570) (PLATE 2 OF 2)

PART PLATE

SIMON AERIALS INC.  cworocc. s | no. no.  08.51




PARTS LIST

SEE
ITEM| PARTNO |SECTION DESCRIPTION QTy.
No part # ENGINE ASSEMBLY, KUBOTA WG750 (Gas ) 1
3529180 ENGINE ASSEMBLY, KUBOTA WG750 (Dual fuel) 1

\»:h\. TR R T ‘q SRS
3| 2142610 MOUNT, MOTOR (rear) 2
4 07-003087 CAP SCREW, HEX HEAD (1/2"-13 x 1-1/2", Grade 5 4

07-003586 ".20 x 1-1/4". Grade 5
e R 3\ R %}\\\N R B

i

10 | 07-065009
11 | 03-051300
'~

07- NUT, HEX (1/4"-20, Grade 2)
2193120 PLATE, MOTOR MOUNT 1
NUT (Plate to undercarriage deck)

15
16

. e
CAP SCREW, HEX HEAD (5/16"-1
NUT, LOCK (5/16"-18, Grade 5)
WQSHER FLAT (5/16"

TITLE ENGINE ASSEMBLY, KUBOTA W 750 (FALCON 2570) (PLATE 1 OF 3)
PLATE 0853 |SIMON AERIALS INC.  cworoce. i | o 3529180




47,48,49 %
30, 37, 38 g

Sy

/'ﬂ
89,107 | 65
4, 5, 6, 7/ ) ,N/ 68,
21, 22, 23 N /69
20

/§/’/ Art# A0B.53001E :ﬁ ‘\T
17,18, 19 16

TITLE ENGINE ASSEMBLY, KUBOTA WG 750 (FALCON 2570) (PLATE 1 OF 3)

SIMON AERIALS INC.  cwoocoe | g 3529180 P TE 0853




PARTS LIST
SEE
ITEM| PARTNO |SECTION DESCRIPTION QrY.
27 | 2165270 BRACKET, SOLENOID 1
28 BOLT (Bracket to engine block) 2
03-456800 s module) 1

Sty 55 > > A
M @ et

33 | 07-050014 NUT, HEX STOP (1/4" 5
34 | 07-003009 CAP SCREW, HEX HEAD (1/4"-20 x 2", Grade 5) 1
35 | | sPACE 1

o s

R :.(":t.\':s. -.'-:». SRS R .\u\\'\-.'\".-.\ e ISR ».::». IR S
39 | 2193980 \ROD, THREADED(1/4"-28, Grade 5) 1
40 07-040114 NUT, HEX (1/4"-28, Grade 5)
41 | 07-040014 NUT, LOCK (1/4"-28, Grade 5) _ 1

8

188

I SRS ;
(Single pole, sin

gle throw, 12 Volt, normally open, sealed) 1
PIN, ROLL (1/8" x 1") 1
FLANGE, AIR INTAKE

5 BEERee RS g g:s&a-:\\
AIR CLEANER ASSEMBLY
51 09-052503 ELEMENT, AIR CLEANER 1
52 21 93579 BRACKET, AIR CLEANER 1

SR Q-L"-'j"‘é

3

Z 2 R AR -:?»:-:-. '-"E‘s.'-m o ERR20R : 2
56 BOLT (Fuel pump to bracket) 2
57 NUT (Fuel pump to bracket) 2

TITLE ENGINE ASSEMBLY, KUBOTA WG 750 (FALCON 2570) (PLATE 2 OF 3)

PLATE 08,53 |SIMON AERIALS INC.  wevooo. | no 3529180




31, 32, 33\®

32,33,34

N

\

17,18, 19

TITLE ENGINE ASSEMBLY, KUBOTA WG 750 (FALCON 2570) (PLATE 2 OF 3)

SIMON AERIALS INC.  wworooee | an 3529180 [Ro '~ 0853




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION Qry.
58 09-052501 MUFFLER 1
59 2193390 BRACE, MUFFLER 1
2193400 BRAC 1

64
65

76
77

82

84

~03-06400
03-439000

S =X

09-02000
2193330

L \%‘é—. .‘. ! RCEEE
07-003046
07-065016
02-035800

o

PUMP, TANDEM
CAP SCREW, SOCKET HEAD

e o g 2 k§\§
R S

-16 x 1", Grade 8
i3 '-:-:-:-:-'\xg?::\'i "Q\E:f PR

S

SRR

SRR SRR -.-:-:-':~'-.~':~:-. RN SIS Sogey 8 STXLRES
CAP SCREW, HEX HEAD (3/8"-16 x 1-1/4", Grade
WASHER, HELICAL LOCK (3/8")
COUPLING, PUMP (CK 100 with 6.5"
R SRR HIE R (R

adapter plate)

SRR

; : : R 3 : a2 S RS B0
TIE, CABLE [7.4" (188 mm) long)]
TIE, CABLE [3.6" (92 mm) long)]
TIE

TITLE ENGINE ASSEMBLY, KUBOTA WG 750 (FALCON 2570) (PLATE 3 OF 3)

PLATE
NO.

08.53

PART
NO.

SIMON AERIALS INC. 3529180

NEW 07 DEC., 1992




Art # A08.53002E

e

72,73, 74

TITLE ENGINE ASSEMBLY, KUBOTA WG 750 (FALCON 2570) (PLATE 3 OF 3)

SIMON AERIALS INC.  wworomo.e | o

3529180

STt 0853




PARTS LIST

SEE

ITEM| PARTNO |SECTION DESCRIPTION Qry.

1 09-054200 ENGINE, KUBOTA D 722 (3 Cylinder Diesel)
2 | 2165280 MOUNT, MOTOR (front) 2
3 2142610 ' MOUNT, MOTOR (rear) 2
SRR e S \\\ R S ;
7 | 07-065018 WASHER HELICAL LOCK (172" 8
8 | 03-068000 BLOCK, TERMINAL (10 connector) 1
9 07 011345 MACHINE SCREW PAN HEA (#8- 32 x1", Grade 2 2

2oty SR & &‘\‘ 3? "1‘-\ : 3

13 | 07-062014 WASHER, FLAT (1/4") 4
14 | 07-060014 WASHER, FLAT (1/4" SAE) 4
15 | 07-050014 NUT, HEX STOP (1/4"-20, Grade 2) ' 4

RN \»_&:‘1_.{\
““\\\

19 - WASHER, FLAT (Plate to undercarriage deck) 4
20 | 09-001800 MOUNT, ENGINE 4
21 | 07-003025 CAP SCREW, HEX HEAD (5/16"-18 x 1", Grade 5) 8

WASHER (Engine mount to bracket)
NUT (Engine mount to bracket) 4
BRACKE_T SOLENOID‘

32 RSN R R :\“:‘:5:\::\'\'\.- : SRR SRR 2 2 SRR s 2 \\ >
31 07- 060014 WASHER, FLAT (1/4" SAE) 4
32 07-050014 NUT, HEX STOP (1/4"-20, Grade 2) 4
33 | 07-008356 CAP SCREW, SOCKET HEAD (#10-24 x 1-3/4", Grade 8) 2

PR DR o0
&5

37 - ROD THREADED [1/4 28 x 3 ( 91 M) !ong, Grade 5] A.R.
[cut to 4-1/2" (114 mm) long for fuel shutoff rack solenoid]
[cut to 4" §1 02\_mm) Iong for throttle solenoid]

TITLE ENGINE ASSEMBLY, KUBOTA D722 DIESEL (FALCON 2570) (PLATE 1 OF 2)
PLATE 0854 |SIMON AERIALS INC.  cvooco o |Ro 3531180




17,18, 19

TITLE ENGINE ASSEMBLY, KUBOTA D722 DIESEL (FALCON 2570) (PLATE 1 OF 2)

SIMON AERIALS INC.  wwooroone| o 3531180  |ho'- 08.54




D s o e

0

PARTS LIST
SEE
ITEM| PARTNO |SECTION DESCRIPTION Qry.
42 PUMP, FUEL (Electric) (supplied by engine manufacturer) 1
43 | 07-003003 CAP SCREW, HEX HEAD (1/4"-20 x 3/4", Grade 5) 2
44 | 07-050014 NUT, HEX STOP (1/4"-20, Grade 2) 2
' )

s

e

“:%:\\m 0 SR ;am R0 S
48 | 09-052503 ELEMENT, AIR CLEANER 1
49 | 2193570 BRACKET, AIR CLEANER 1
4

50 BOLT (Air cleaner bracket to engine block
X :§\¥:§3~\ % 2 3 DR R .‘Q:'S“ q%\\\;“‘?‘:\:\\g "%’\,\ o Ao oo "

e ""i'.“\\k-‘

X S

1"BOLT (Bracket to brace)
55 WASHER (Bracket to brace) 2
NUT (Bracket to brace

it arage
WASHER (Bracket to undercarriage deck )

BOLT (Bottle to bracket)
NUT (Bottle to bracket)
3 V:,\:s‘ &

: ] ) \T\
66 | 07-065016 WASHER, HELICAL LOCK (3/8") >
67 | 02-035700 PLATE, PUMP MOUNTING (Type 5A, 2 bolt) 1
68 | 07-003046 CAP SCREW, HEX HEAD (3/8"-16 x 1-1/4", Grad 8
o8 07003 o s e A W R

A

SRR %‘@6&»\. %
0

R L ; £X e : 5
72 7-065015 WASHER, HELICAL LOCK
73 03-074000 CABLE, ENGINE GROUND
lack, 9-3/4" (248 mm

(5/16") 6

a0aaman:

) Iong]_\\ 5 1

TITLE ENGINE ASSEMBLY, KUBOTA D722 DIESEL (FALCON 2570) (PLATE 2 OF 2)

PLATE 0854 |SIMON AERIALS INC. oo | n 3531180




Art # A0B.54002E

64, 65, 66/

TITLE ENGINE ASSEMBLY, KUBOTA D722 DIESEL (FALCON 2570) (PLATE 2 OF 2)

SIMON AERIALS INC.  cworomc. | N0, |

3531180

SoTE 08.54




PARTS LIST
SEE
ITEM PART NO SECTION DESCRIPTION QTy.
1 09-052000 ENGINE, HATZ 1 D80C "Silent Pack” [15 HP (11.2 Kw) Dsl.] 1
2 | 2198420 PLATE, MOTOR MOUNT 1
3 NUT (Plate ;tp q.gd_q\rc\:\%rriage deck) 4

s
T

\.‘:‘1\:\:\%\

. . -
Hieted SRR RS TR AT R RS %}. RS 2 S 'Q\h\\iit.\\
7 SCREW (Engine mount to motor mount plate)
8 NUT (Engine mount to motor mount plate) 8
9 WASHER, FLAT (Engine mount to motor mount plate) 8
_ I AL Ao St T W e e N o

\z*

0

7-062018 WASHER, FLAT (1/2

01-212400 | 1252 | PUMP, TANDEM
07-003046 CAP SCREW, Hﬁgﬂgﬁ(\\\ggAp

S

by engine manufacturer)

TITLE  ENGINE ASSEMBLY, HATZ 1D80C DIESEL (FALCON 2570) (PLATE 1 OF 2)

PLATE 0855 |SIMON AERIALS INC.  wcwoonz [no, . 3529760




22,23,24

TITLE  ENGINE ASSEMBLY, HATZ 1D80C DIESEL (FALCON 2570) (PLATE 1 OF 2)

SIMON AERIALS INC.  wvoso.e | na 3529760  [Na= 08.55




R 3050

PARTS LIST
SEE
ITEM| PARTNO |SECTION DESCRIPTION QTYy.
19 | 3529790 ENGINE RELAY ASSEMBLY 1
20 | 2195070 BRACKET WELDMENT, ENGINE RELAY 1
21 03-051 300 | _ R%&AY (Smgle pole, single throw) (starter and glow plugs)j 2

-.Ev.'. 3

R 02 R S ek
"03- 068000 BLOCK, TERMINAL (10 connector) 1
26 | 07-011344 MACHINE SCREW, PAN HEAD (#8-32 x 3/4", Grade 2) 4
07-050009 NUT, LOCK (#8-32, Grade 5) 4

T, PN

07-011355 MAGHINE SCREW, ROUND HEAD 2#10 24 x 3/4"
07-050011 NUT, LOCK (#10-24, Grade 5)
07-062011 WASHER, FLAT (#10)

03-064800 GROMMET (Plastic)
03-066900 LOOM, WIRE (1/2") [18" (457 mm) long] AR.
10-060800 CLAMP, HOSE (1/2" maximum
28

42 | 09-004600 T CLAMP, WORM (1/4" to 5/8" (for fuel line)

43 | 2195040 PIPE, EXHAUST

44 | 09-004500 CLAMP, MUFFLER (1-7/
SR a 3SR S 5ot \-‘\ﬁﬂ i

Iﬁ@!

Moo dioathods

48 2194940 DUCT AIR INLET 1
49 2194950 GRILLE, AIR INLET 1
50 | 2194960 | DUCT, AIROUTLET |

TITLE  ENGINE ASSEMBLY, HATZ 1D80C DIESEL (FALCON 2570) (PLATE 2 OF 2)

PLATE 0855 |SIMON AERIALS INC.  wcwooo |no. | 3529760




22,23, 24

TITLE ENGINE ASSEMBLY, HATZ 1D80C DIESEL (FALCON 2570) (PLATE 2 OF 2)

SIMON AERIALS INC. oo | e 3529760  |ha'™ 08.55




PARTS LIST
SEE
ITEM PART NO SECTION DESCRIPTION QTY.
1 2187640 BOX, PLATFORM CONTROL (drilled. Includes cover) 1
2 | 10-124400 DECAL, PLATFORM CONTROL 1
93-409800 1 BUTTON, EMERGENCY STOP !

TR

R el
03- 032600 SWITCH TOGGLE (Throttle) (2 TL1 -50) (8 position, 2 pole)
8 | 03-020400 SWITCH TOGGLE (Drlve speed) (1 TL1-2)

11| 03022900 LIGHT, PILOT (12 Volt DC)
12 | 03-476000 BREAKER, CIRCUIT
03-483000 CONTROLLER, DRIVE/ STEER

03-055500 NUT, CONDUIT LOCK (1/2")
18 | 03-483400 PLUG, CONNECTOR (23 pin, with strain relief)
03-450100 CONNECTOR,

ol
AU

23 03- 465600 SWITCH FOOT OPERATED (double pole double thrOW) 1
24 03-465602 MICROSWITCH 2

| 25 |,03:439000 CABLE (3.62") 4
0 2 §

TITLE PLATFORM CONTROL CONSOLE, FALCON 2570

"o T® 09.56 |SIMON AERIALS INC.  eveionm | no. 3528350




TITLE PLATFORM CONTROL CONSOLE, FALCON 2570

SIMON AERIALS INC.

NEW 12 NOV., 1992

PART
NO.

3528350

PLATE
NO.

09.56




PARTS LIST
SEE

ITEM| PARTNO [SECTION ~ DESCRIPTION QTYy.
1 04-031100 CYLINDER, BRAKE (Type 1,

for Falcon 2034, S/N L-101 thru L-112,

for Falco

e ‘\
o

L

3
X

for Falcon 2034, S/N L-119 and above,

for Falcon 2548 and 2570, all 1

. \'%- .: \%ﬁ%& 5
%& R ':\' &0 .?5:!»: ?\m 23 G : : &
Note: when ordering REPLACEM
"Type 2" will be supplied.

: R :}-}
L '

3
I
R m\‘&m}\\\ R

NT CYLINDER,

04-031103
04-033704

SEA ("Polypak™)
WASHER, BACKUP
"O"-RING

R 38 2% R
e
e = R e SRR o
S ﬁ%‘%%@ A S
2 g W g 3 N AR e s
N e
GLANR{oE T hYDe b CviRGe

i

a
it

IT (for "Type 1" cylinder)

.
ER,

:I(-)ATE 11 53 SlMON AER'ALS INC. REV.01APR. 1992 | NO.




19

(A

15 14 13 12

Brake Cylinder Internal Components (Type 2 Cylinder shown)

TITLE BRAKE CYLINDER, FALCON

PART PLATE

SIMON AERIALS INC.  /oisen. 102 | NO. nvo.  11.53




PARTS LIST

QTY.

BACKUP

"O"-RING (2" O.D.)

RING

ITEM

o ©
(o] —
b} =
— 1
= Al
5 E e
- ©
B 5T c
5 S £
al o — S o
i ~ £ ~ —_

rds z I

T > =z mw

Hs < Ot

Fd o = >

fosEtuisd

ayaye S-3%

Z200 < w

oo cw

=

@)

S
wb
SE

[/2]

o o -—
ol (o) o
N2 Al Al

< < <
o] 52) [42) [s2)
go o o
Al = <

o o o

- QN ™ N OO OO

)

x 2" long

CLEVIS (3/4"

PIN

07-091900

17

STEER CYLINDER, FALCON 2570

11.59 |SIMON AERIALS INC.

TITLE

352 7200

PART
NO.

REV. 06 OCT., 1995

PLATE
NO.




5 4 109 32 6 13 14 11 12 7
2/
f IR
\.{_-_._'--.-_' ..... _
s
Art # A11.59001¢
TITLE STEER CYLINDER, FALCON 2570
SIMON AERIALS INC.  cvoocros | na 3527200 |’ 11.59




PARTS LIST
SEE

ITEM

PART NO

SECTION DESCRIPTION

QTy.

04-034500

04-034504

04-034506

01-086805

08-066300
06-039900

CYLINDER, LIFT
Type 4, used on model 2548, S/N above L-5006.
Also used on model 2570, all

base end of the cylinder barrel. The Simon Aerials part
number "04034500" and the cylinder serial number are

PISTON

VALVE, SOLENOID
(Normally closed, 2 way, 2 position, 12 Volt DC)
COIL, SOLENOID VALVE

CAP, GREASE FITTING (white plastic)
CONNECTOR, STRAIGHT THREAD (6-8 F50X-S) (Rod end)

TITLE

LIFT CYLINDER, FALCON 2548, 2570

PLATE
NO.

11.61

SIMON AERIALS INC.  wwewn|ng 3529110




13, 14 E Art# A11.61003S

a'h

— K

13,14 /%’

Art# A11.61002S

TITLE LIFT CYLINDER, FALCON 2548, 2570

SIMON AERIALS INC. v | o 3529110

"TE 11,61




PARTS LIST

SEE
ITEM PART NO  |SECTION DESCRIPTION Qry.
1 01-212401 SEAL KIT, FRONT PUMP 1
2 | 01-212401 SEAL KIT, REAR PUMP 1

NO.

TITLE TANDEM PUMP ASSEMBLY, FALCON 2570
PLATE 1252 |SIMON AERIALS INC.  sensous. e | R0, 01-212400




TITLE TANDEM PUMP ASSEMBLY, FALCON 2570

SIMON AERIALS INC.

NEW 06 MAR., 1882

PART
NO.

01-212400

Mo TE 1252




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION QTY.
1| 01-211300 MANIFOLD ASSEMBLY (3 Station) 1
2 MANIFOLD, PARALLEL 1
3 ~ BRACKET, MOUNTING o 2

07-003025 CAP SCREW, HEX HEAD (5/16"-18 x 1", Grade 5)
07-062015 WASHER, FLAT (?/1 6")
: PR

}.».Q:

R s

SR e 3
« 01-021000 GAUGE, PRESSURE [0-4000 PSI
(0-276 Bar) (281 Kg/ cm?) (option)
01-203000 : VALVE, DIR&QIIONAL gteer) (Closed center)

s

elooathitionod docth ool 2

(Solenoid operated, 4 way, DC)
(Identified on nameplate as "4WE6 H 51/ AG12NZ-45V")

VALVE, PROPORTIONAL

01-208502 SEAL KIT, PROPORTIONAL VALVE
01-203800 VALVE, DIRECTIONAL (Drive)
Solenoid operated, 4 way, 3 position, 12 Volt DC)

S A S
CONNECTOR, MALE (6 FTX-S)
06-039600 CONNECTOR, STRAIGHT THREAD (4-8 F50X-S)
06-039900 CONNECTOR, STRAIGHT THREAD (6-8 F50X-S)

DTN AR AR AN AN ananAn

20

\“1\;‘;
3%
Rielodiodicohotine it HESRRIHIEHEERICHE B2 i \5';\

T 06-044800
06-048500
06-090900 )

TITLE VALVE MANIFOLD ASSEMBLY, FALCON 257

PLATE 53 53 |SIMON AERIALS INC.  wvouwon |no 3529060




:
]

VALVE MANIFOLD ASSEMBLY, FALCON 2570

TITLE

23.53

PLATE
NO

3523060

PART
NO

REV. 03 MAY, 1993

SIMON AERIALS INC.




PARTS LIST

SEE
ITEM| PARTNO |SECTION DESCRIPTION QTY.
1 2186740 TANK WELDMENT, HYDRAULIC [capacity 12.4 gal (46.9 L)] 1
2 | 01-097800 CAP ASSEMBLY, HYDRAULIC TANK
includes filter, breather and strainer) 1

(¥
6 06-075000 TEE
7 | 06-209400 ELBOW (8-12 CTX-S)
8 06-012000 RUN{\%TE%&%ANQ_*E&&?W&IX@M -

' < RS 2 SRR RIS
06-010300 ELB
13 11-082500 PLUG, SQUARE HEAD (1/2" NPT) 2
14 | 01-074100 GAUGE, FLUID LEVEL 1
e 20 T S T R o : 2 :

&

; . : HEtedadats 2208 %\‘i‘t\:\% S - S
18 05-101400 HOSE ( er braided, SAE 100RS) [Bulk item,

order as needed. 5.12 Ft (1.56 M) needed this application.]

R
\\
\.

T
‘%\

A s
k«ﬁ&%ﬁm&%@m \&“\\ 9

RN

PLATE 2455 |SIMON AERIALSINC.  wvewne|no 3525250




14

\

15

T

16\&5‘

> .7
/

17

| 13

@/

Art # A24.55001E

TITLE

HYDRAULIC TANK, FALCON 2570

SIMON AERIALS INC.  wewn s

e 3525250

PLATE
NO.

24.55




QTy.

s
s

B

DESCRIPTION
TANK WELDMENT, FUEL [capacity 13.2 gal (50.0 L)]
, anti-surge)

PARTS LIST

FUEL (Vented

CAP

.

i
s

L
m%%

T

o

ARERASRONS
& sy

s

s

MALE PIPE THREAD (4 CR-

SN
o

S

2
ROy

PLUG, HEX SOCKET HEAD (4 HHP-S)
N
R

ELBOW

Y
L

4 ":.'.
S

SEE
SECTION

G
SN
o
i‘a&i‘

S
i
4
S
S

%

R

R
3 e
:

2

R

PART NO

2184850
10-001900

.

o o0
o o0
Te] N @
Ql - Tole))
288 25
1 S s A
N e
Oiiw: ' O O
.

=
s

2 \w \%wﬂww.

1

ITEM
2

5 2
SW...JAWW\N“&KWW"\G

2% 5
s

7

\\.m..w.wmnn. 2 ..

e

SRR \\\\\ . N.W%
3 g

i 2
s

S 5 \%“W.

e

%
23

S
L

.

25

3527190

PART

NEW 26 MAR., 1992 | NO.

FUEL TANK, FALCON 2570

SIMON AERIALS INC.

25.51

TITLE
PLATE
NO.




% Art # A25.51 001E

TITLE FUEL TANK, FALCON 2570

SIMON AERIALS INC. sz | ng 3527190 |[Yo = 25.51




PARTS LIST

SEE

ITEM PART NO SECTION DESCRIPTION QTY.
01-205400 MOTOR ASSEMBLY (Motor identification tag reads
"RE 32203100")

01-205409 BEARING. THRUST
01-205401 SEAL KIT
OEAL, SHAFT

SEAL, DU
11 - SEAL, BODY
SEAL, BODY

R

16 | 01-205403 | | SHAFT(
17 |- 01-205402 KEY (5/16")
01-205404

L«e&i{\\w@l\“ﬁm .\\{m. SRR R
22 | 01-205412 BOOT, MANIFOL

1
23 | 01-205419 ROTOR SET ASSEMBLY 1
1

24 | 01-205413 PLATE, BALANCE (includes ball checks)
' a\\_\g&m 3RS \‘\m'&- RS0 ‘g\%‘-‘- KR i -i.\

s e e
5’:‘%% \' 3 \\\" NX\Q\\%\& :

e

28 | 01-20542 BOLT SET (includes 7 bolts)

TITLE WHEEL MOTOR ASSEMBLY
PLATE 5552 | SIMON AERIALS INC.  sevswnms | no.01-205400




Art # A26,52002S

Art # A26.52001S

TITLE WHEEL MOTOR ASSEMBLY

SIMON AERIALS INC.

REV. 03 MAY, 1993

PART
NO.

01-205400

PLATE
NO.

26.52




PARTS LIST

SEE

ITEM| PARTNO _|SECTION DESCRIPTION QTY.
01-208100 MOTOR ASSEMBLY (Motor identification tag reads
"RE 24203100")

L

BEARING THRUST . 1
SEAL KIT
SEAL. SH

4 | 01-205409
01-205401

AFT
\m‘“

goan A SRRy

SEAL, DUS
11 SEAL, BODY
SEAL, BODY

01-205403 SHAFT (incITJdes nut and key)
17 |+ 01-205402 |- KEY (5/16") 1

01-205404 - , —

. -

22 | 01-208101 ROTOR SET ASSEMBLY 1
23 | 01-205413 PLATE, BALANCE (includes ball checks) 1
01-205414 CHECK, BALL » 3

TITLE WHEEL MOTOR ASSEMBLY

PLATE oo £3 [SIMON AERIALS INC.  evawwss o 01-208100

NO.




Art # A26,52002S

TITLE WHEEL MOTOR ASSEMBLY

SIMON AERIALS INC.

REV. 03 MAY, 1993

PART
NO.

01-208100

PLATE 2653




PARTS LIST
SEE

ITEM| PARTNO |SECTION DESCRIPTION QTYy.
01-097300 MOTOR ASSEMBLY (Motor identification tag reads
"RE 24070300")

SEAL KIT
SEAL, CARRIER

WASHER, T

3

EAL, SH
SEAL, BACKUP
SHIM, BACKUP

R

o
SEAL, BOD

XA B

22 | 01-205418 MANIFOLD
23 | 01-205412 BOOT, MANIFOLD 1
24 | 01-208101 ROTOR SET ASSEMBLY I

Lo

: 3 Ry SRS 5 2
28 LATE, MOTOR IDENTIFICATION (with screws) 1
29 BOLT SET (includes 7 bolts) 1

TITLE WHEEL M(STOR ASSEMBLY
PLATE oo 55 | SIMON AERIALS INC. wewsoormz | o 01-097300

NO.




Art # A26.540028 28

Art # A26.04001S

13

TITLE WHEEL MOTOR ASSEMBLY

SIMON AERIALS INC.  wewvmoorse | 01-097300 |[Ro. .~ 2655




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION QTY.
1 01-097600 VALVE, THREE WAY (Dump valve) 1
2 01-208809 SEAL KIT, THREE WAY VALVE 1
VALVE 1

iR R R et SR ieedial ﬁ z.a\ 2
06-044600 ELBOW, STRAIGHT TH (6 C50X-S)
06-044700 ELBOW, STRAIGHT THREAD (6-8 C50X-S)

,06-048 o e AS RD0X-S

SR e S m

S

TITLE LOW SPEED FLOW DIVIDER VALVE ASSEMBLY, FALCON 2570

PLATE 2756 |SIMON AERIALS INC.  wwirmonwe |no 3529050




Art #A27.56001E

TITLE LOW SPEED FLOW DIVIDER VALVE ASSEMBLY, FALCON 2570

SIMON AERIALS INC.

NEW 17 NOV., 1992

PART
NO.

3529050

PLATE
NO.

27.56




PARTS LIST
SEE

ITEM| PARTNO |SECTION DESCRIPTION Qry.
01-203000 VALVE, DIRECTIONAL CONTROL (Closed center,
Solenoid operated, 4 way, 3 position, 12 Volt DC)
(Identified on nameplate as "4WE6 G§1/ AG12NZ-45V") | 1

0550 STON (for Open center valve 01-20
T MR e

01-205502 "O"-RING [15. (.614")
01-205503 "O"-RING [9.25 mm (.364")]
PLATE, IDENTIFICATION
RUUVE Ve

SRRt IR RS

12 | 01-205511 CAP SCREW, SOCKET HEAD (M4-.7 x
13 | 01-205505 CONNECTOR, PLUG IN (Red)

NNECTOR, PLUG IN (Black
«:-\m:;% o ; s SRR ..:,:{%

TITLE DIRECTIONAL SOLENOQID VALVE ASSEMBLY, FALCON 2570

PLATE 2757 | SIMON AERIALS INC.  wvswn | no.




TITLE

DIRECTIONAL SOLENOID VALVE ASSEMBLY, FALCON 2570

SIMON AERIALS INC.  cvoowm sz | g

PLATE
NO.

27.57




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION QTy.
1 01-209800 MANIFOLD, BRAKE RELEASE 1
2 BODY, VALVE 1
VéLyE, N\»E»EQL\E'«-%% 1

Gb:04¢

7 06-039800

8 2195970 BRACKET, BRAKE RELEASE 1
07-003035 _CAP SCREW, HEX HEAD (5/167-18 X
67 0500 HEWIOUR Bhe roce &

i SR R 22 h'-‘a 2
NUT, HEX LOCK (3/8"-16, G
WASHER, FLAT (3/8")

07-050016
14 | 07-062016

2ol o

NUT, HEX LOCK (1/4"-20, Grade 5) 4
WASHER, FLAT (1/4") 4
[16"

S e

R SR 2
24 10-124600 ANUAL

TITLE BRAKE RELEASE VALVE ASSEMBLY, FALCON 2570

PLATE 5758 |SIMON AERIALS INC.  wcvimovom|no, 3529780




Art # A27 S8001E

TITLE BRAKE RELEASE VALVE ASSEMBLY, FALCON 2570

SIMON AERIALS INC.

NEW 17 NOV., 1992

PART
NO.

3529780

PLATE

NO.

27.58




ITEM PART NO

PARTS LIST
SEE

SECTION DESCRIPTION

QTy.

01-203800

01-203002

01-205501

01-205502
0550

'01-203003
01-205504
01-205511

VALVE, DIRECTIONAL CONTROL
(Solenoid operated, 4 way, 3 position, 12 Volt DC)

SPRING COMPRESSION
SEAL KIT, DIRECTIONAL SOLENOID VALVE
%"O" RING [15.6 mm (.61

SOLENOID (12 Volt DC, with emergency sw1tch)
BOOT, RUBBER
CAP SCREW SOCKET HEAD (M4-.7 x 65 mm)

TITLE DIRECTIONAL SOLENOID VALVE ASSEMBLY, FALCON 2570

Identified on nameplate as "4WE6 J 51/ AG12NZ-45V")

PATE 27 59

SIMON AERIALS INC.  wwmov | 01-203800




TITLE

DIRECTIONAL SOLENOID VALVE ASSEMBLY, FALCON 2570

SIMON AERIALS INC.  wcwornov | ng.

01-203800

PLATE
NO.

27.59




PARTS LIST
SEE
ITEM| PARTNO |SECTION DESCRIPTION QY.
1 BODY, VALVE 1
2 SPOOL, CIRCUIT SELECTOR VALVE 1
3 | 01-20660 SP\RING 1

P
o

7 PIN, PUSH 1
8 SPACER 1
9 PLUNGER 1

15

:

TR Bl 2 e

01-031718 TUBE, GUIDE 1
01-031717 SLEEVE, FLUX (Inner) 1
01-031715 SPRING 1

v

Jpanans

SCREW, FILLISTER HEAD (#10-24 x 3-7/8") 4
NAMEPLATE

=
SRR

TITLE 6-WAY, 2 POSITION SOLENOID VALVE

PLATE 5760 |SIMON AERIALS INC.  ewrmonme|no. 01-206600




A9
\///

Art # A27.60002E

v |/

TITLE 6-WAY, 2 POSITION SOLENOID VALVE

SIMON AERIALS INC.  wviovme | et 01-206600 (g 27.60




QTy.

DESCRIPTION

PARTS LIST
HANDLE ASSEMBLY

3
5

mnxmmmmm
W\ww.&mm:\v 2
%\W\ ]

2
i \m»\\ s

r)

cker

AR

ro

S
.
.

.
.

7
-

o

o

2N

OR
.

2
SR

et
o
R

R0

DRIVE HANDLE (steer switch)

DRIVE HANDLE SWITCH

vwm‘m....x\..".
2 \Mﬂm\ . W\m

7

BOOT, SWITCH ACTUAT:

NUT, HEX (M4)

SCREW, PAN HEAD (M4 x 10 mm)

MICROSWITCH

ACTUATOR
SPRING, RETURN (heavy dut

SEE
SECTION

S

G

R
xﬁf%
e
R ¢;\
\::: %
-

.

PART NO
03-483005

_ = .
. . .
\\K\\.\ 2 = #“ S
- -

S Y w\\
e i
22 .&.me\ \M.n 5 e %@ks\ V\N.

SupNes

483007 |

483003

483001
&

483009

03

03

03-
03-483012

1

ITEM

2
3

.
b3 S

R

03-483000

PART

NEW13APR., 1992 | NO.

DRIVE CONTROLLER ASSEMBLY (12 VOLT)

SIMON AERIALS INC.

29.51

TITLE
PLATE
NO.




A # A29. 61001E

) l’.’

D

DRIVE CONTROLLER ASSEMBLY (12 VOLT)

TITLE

29.51

PLATE
NO

03-483000

PART

NEW 13 APR., 1992 NO.

SIMON AERIALS INC.




PARTS LIST

SEE
ITEM| PARTNO |SECTION DESCRIPTION Qry.
1 DECAL KIT, FALCON 2570 (includes items 2 thru 14) 1
2 10-084900 DECAL, "DANGER" (Electrocution Hazard) 2
F 3 10 012200 DECAL "CAUTION For Hydraullc Fqud .. DTE 15" 1
@ s 2

3 200 l: \\M\ oS AR RRERC d s
6 10 112400 ; PLATE "PLATFORM EXTENSION LOAD . .. 250 LBS.

(for models with rollout deck) 1

7 510 -120800 | DECAL, "PLATFORM CAPACITY1 ,000 LBS,,

R R E“:&i R 3 5 ~‘ & & g

10-083000 DECAL 'SIMON NAME [4" (1 3
10 | 10-129300 DECAL, "FALCON" NAME 2
11 10- 1296001 _ DECAL MODEL "2570" 2
ol Angersaay e
9" (221 mm) wide x 13- 1/2 (344 mm) high] 1
14 | 10-121600 DECAL, "MADE IN U.S.A" 1
15 10-112500 DECAL "DANGER" (Battery care) —_— 1

G o R RO

0

et b B 3 R ook R
19 | 10-112700 a DECAL PLATFORM INSTRUCTIONS
20 | 10-120700 DECAL, "PLATFORM CAPACITY 1,250 LBS.,
4 OCCUPANTS" (for models wnthout rollout deck)

ﬁiﬂx
5

N NINEAARN0NN0D
R

TITLE DECALS, FALCON 2570
PLATE 9954 |SIMON AERIALS INC.  sevororme | no




18

ROLLOUT PLATFORM
CAPACITY 250 LBS

. |PLATFORM CAPACITY
1000 LBS

*1  40ccuPANTs

Pi COMNGERD
e

PLATFORM CAPACITY|
1250 LBS
4 OCCUPANTS

A\ CAUTION

FALCON

2570

/

10

/

11

5

\o

13

Y L
* pETUTERTL——

4 "] . REDASERTEET

A CAUTION

e o e

15— 1

TITLE

DECALS, FALCON 2570

SIMON AERIALS INC.

PART

NEW 18 NOV., 1982 | NO.




PARTS LIST
SEE

ITEM| PARTNO |SECTION DESCRIPTION QTY.

1 353 0850 DECAL KIT, FALCON 2570 (German)
(includes items 2 thru 11) 1
_DECAL, "ACHTUNG, NOTABLASS . . ."

\-.,\;m.-.\-&;.\ Ry

2 | 10-140300
e

41 10140700 | " DECAL "MOTORLOSEVENTLL . . -

(Hand pump, German Ianguage) 1

5 | 10-135400 DECAL, "Der aufenthalt . . . ist verboten” (Round)
R S »?}-\% pandhantaanhaany \m:\ >>§\\‘ NI \1-3\%\& DR TR s

7 10- 135300' B N[S\ECAL . Max. Belastung 450 kg, 4 Personen . . .
(used on models with rollout deck) 2
8 1%;%\1“4810\9 . DECAL, ". . . Max. Belastung 110 kg, 1 Person . . ."

| b
11 10- 135200 DECAL, PLATFORM OPERATING INSTRUCTIONS
(10 steps, German language) 1
12 | 10- 012200 - DECAL, "CAUTION: For hydraulic fluid . . . DTE 15" 1
3 3 \,Q‘ w ‘-"::\\.'\'\':S::\\:'.\ : “:“- o 3

i % S
10 131000 DECAL SIMON "S" LOGO [Orange/ Gray,
5" (127 mm) wide x 7-1/2" (191 mm) high]
10-131900 DECAL, SIMON "S" LOGO [Orange/ Gray,
e : ;

TITLE DECALS, FALCON 2570 (GERMAN STANDARDS)

PLATE 99.58 |SIMON AERIALS INC.  wnsrocnom | oy




m—
:. e ] m—_.:

e ot ] ;-"E-,:-—— T / 6

RS TR o Setameg Sy

MRS SR e v

* pst R

" foymiil » -

| ERRAERIRRENT . i 7

P R cicnodmmsilomtmli g‘:’: TR T f—"
B (|v marmm——— b P

VOTORLUSEVENTIL /
BREMSLESEVENTIL
BREMSHANDPLMPE

P 1014070 3

ittt "Im- [T———r ACHTUNG

FALCON|[2570

/ / H

14 13

-1:3.————"”’!E;|I1rll:llrl i

fer Aufenthalt
in Gefohrenbereich
ter Moschine

ist verboten. g

- m-- e\ - .“ %\ - Y
* TR G I

2 — e - 2~ |FALCON|[2570
TETATITAN YN ‘\\\

9 \14

15

TITLE

DECALS, FALCON 2570 (GERMAN STANDARDS)

SIMON AERIALS INC- NEW 27 OCT., 1992 ':IAORT F;‘JIE;\TE

99.58




	
	Return to Index
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	

